Your Flash Player is outdated. Please update it.
No Flash player was found.
Get Adobe Flash player
Image Item No. Article  
1 8337101 Fahrgestell T32 / T42 geschw.

Fahrgestell T32 / T42 geschw.

T31, T32, T41, T42

Weight: 101.2 kg
Product group: 32
2 8274215 BALL STEERING RING

BALL STEERING RING

Weight: 27 kg
Product group: 63
3 8337119 Ablageblech T31/T41

Ablageblech T31/T41

RAINSTAR

Weight: 3.25 kg
Product group: 63
4 0611155 BOLT DIN 933 - M 16 X 30

BOLT DIN 933 - M 16 X 30

Weight: 0.077 kg
Product group: 63
5 0612214 LOCK WASHER B 16

LOCK WASHER B 16

Weight: 0.01 kg
Product group: 66
6 8276274 Hitch welded

Hitch welded

ZnPl galv. for RAINSTAR E11-E51 and T31-T61

Weight: 16.1 kg
Product group: 32
7 0611081 BOLT DIN933 M20X50

BOLT DIN933 M20X50

Weight: 0.18 kg
Product group: 66
8 0611580 NUT DIN 934 -M20 - 8 GALV.

NUT DIN 934 -M20 - 8 GALV.

Weight: 0.05 kg
Product group: 66
9 0612209 LOCK WASHER B 20

LOCK WASHER B 20

Weight: 0.013 kg
Product group: 66
10 0611082 HEX. SCREW DIN 931-M20X60, 8.8

HEX. SCREW DIN 931-M20X60, 8.8

GALV.

Weight: 0.2 kg
Product group: 66
11 8337222 Counter bearing for towing eye

Counter bearing for towing eye

RAINSTAR T51/T61

Weight: 1.07 kg
Product group: 63
12 8337662 Jack P 55 w/o foot plate

Jack P 55 w/o foot plate

RAINSTAR T31,T41

Weight: 9 kg
Product group: 63
13 0611546 LOCKING NUT M 12

LOCKING NUT M 12

self locking 8 - galv.

Weight: 0.013 kg
Product group: 66
14 8318765 Base plate, welded f. jack

Base plate, welded f. jack

Weight: not available
Product group: 63
15 0611040 BOLT M 12 X 90

BOLT M 12 X 90

Weight: 0.09 kg
Product group: 63
16 0611139 HEX. BOLT DIN 933- M12 X 30

HEX. BOLT DIN 933- M12 X 30

8.8-GAL ZN

Weight: 0.04 kg
Product group: 66
17 0611553 LOCKING NUT M 12

LOCKING NUT M 12

Weight: 0.01 kg
Product group: 66
18 0612218 LOCK WASHER DIN 127 B12

LOCK WASHER DIN 127 B12

Weight: 0.01 kg
Product group: 66
23 8294161 Wheel 205R14C cplt

Wheel 205R14C cplt

BKT execution

Weight: 22.001 kg
Product group: 32
24 8337192 Stub axle, non-braked, 1500 kg

Stub axle, non-braked, 1500 kg

square 60 - T31, T41

Weight: 29 kg
Product group: 63
25 0611573 NUT DIN 934 -M16 - 8 GALV.

NUT DIN 934 -M16 - 8 GALV.

Weight: 0.03 kg
Product group: 66
26 8282143 PINCH BOLT

PINCH BOLT

Weight: 0.1 kg
Product group: 63
27 0612214 LOCK WASHER B 16

LOCK WASHER B 16

Weight: 0.01 kg
Product group: 66
28 0611059 BOLT DIN933 - M16X40

BOLT DIN933 - M16X40

Weight: 0.09 kg
Product group: 66
29 0612136 WASHER DIN 440 R17,5 - GALV.

WASHER DIN 440 R17,5 - GALV.

Weight: 0.07 kg
Product group: 66
30 0611703 Wheel stud M 18X1,5 49

Wheel stud M 18X1,5 49

Weight: 0.121 kg
Product group: 64
31 0611663 COLLAR NUT A M18X1,5

COLLAR NUT A M18X1,5

Weight: 0.05 kg
Product group: 66
32 0615211 Axial ball bearing 512 04

Axial ball bearing 512 04

Weight: 0.81 kg
Product group: 66
33 8343840 Repair kit for jack type P550

Repair kit for jack type P550

spindle and nut

Weight: 1.5 kg
Product group: 63
35 8343842 Repair kit Stub Axle Fixture

Repair kit Stub Axle Fixture

Items see graphic

Weight: 0.375 kg
Product group: 63
36 8343836 Repair kit wheel bolts

Repair kit wheel bolts

consisting of item 30 for T / item 35 for E

Weight: 0.35 kg
Product group: 63
37 8343838 Repair kit ball union nut

Repair kit ball union nut

consisting of item 31 for T / item 36 for E

Weight: 0.18 kg
Product group: 63